



WIMPEY LABORATORIES

مختبرات ويمبي

LABORATORY REPORT

Green Tech Middle East Building Material L.L.C
P.O.Box: 125392
Dubai, United Arab Emirates

Report No: WLRP17-0859
Sample No: WSP17-0859
Date of Report: 13/07/2017

Introduction: Further to the request received from **M/s. Green Products Industries Ltd.** dated on 5th June 2017, a sample of Foam was tested for physical parameters.

Sample Description : Foam
Sample Received Date : 05/06/2017
Date Test Completed : 10/07/2017
Tested by : SK

Water Resistance

Test Method: ASTM D2247

Test	Observation
Water Resistance	No color change observed